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1. B M #5R Sample Description
Sample Name Li-MnO2 Button Cell Model Name
ML 5 == I & F I hill A R A 7
Testing Laboratory Attestation of Global Compliance (Shenzhen) Co., Ltd.
T RINTT 5 22 XARHFATE AP AL X HREE R = Tk | 55 19 58— &
DA M bk o : . . :
Testing Address 1, 2/F, Building 19, Junfeng Industrial Park, Chongqing Road, Heping Community,
9 Fuhai Street, Bao'an District, Shenzhen, Guangdong, China.

ZHLhL YT F RIS BHAA PR A 7
Applicant EAST(SHENZHEN)TECHNOLOGY CO., LTD
AT A H b RN FE Ll DR el 7 X 7 v DU 28 SRR R R 11 A%

. 11F, Taibang Technology Building, NO.4 Road High-Tech South, Nanshan District,
Applicant Address . ]

Shenzhen City, China

A AL YT F Re IS BHAA PR A A
Manufacturer EAST(SHENZHEN)TECHNOLOGY CO., LTD
A 7 A PRI EE Ll DR el 7 X o e DU 2R R KR 11
Manufacturer 11F, Taibang Technology Building, NO.4 Road High-Tech South, Nanshan District,
Address Shenzhen City, China
SR i ’
Manufacturer Of Cell
Hi&
Use
FHLV S Y — PR RS H 75 FLHLES
Battery Type Primary Single Cell Composing Mode Single Cell
FRbR LR HUE 2 &
Nominal Voltage 3.0k Rated Capacity 48moly
FL FAR .
Watt-hour 0.144Wh Form 41#1 Button
CIRUYitEsy SR E
Cell Model CRy225 Cell Rated Capacity 48mAh
e
Lithium Content 0.01449
FEUR I (8] 56 RN ]
Client Date 2020-12-08 Completing Date 2021-01-01

ompliap

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writte

presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15d2 gafte

Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

C

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com  Web: http://cn.agc-cert.com/

,Z}%edlcatedcﬁ :
Agthorization of AGE\The test results

\ﬁ@e af e test report.

Rg/Inspection

C10)

NI
O



AGC

5 %5 Report No.: AGC01607201208UA01
FI3JHE20 7

2. iR trHE Standard

(A E Tl dh s g i B—a i bR e F ) (ST/SG/AC.10/11/Rev.6/Amend.1)
<United Nations Recommendations on the Transport of Dangerous Goods: Manual of Tests and Criteria>
(Sixth revised edition Amendment 1)

3. MR B K48 Test Item And Conclusion

e RE 4
TR H Item Mﬂmfﬂ‘inﬁaﬁmﬂzesramples #548 Conclusion
1 FE B Altitude simulation i3t Pass
RS Thermal test Hid Pass
¥=3h Vibration )ZJ :)2(18 i#iT Pass
i Shock iEit Pass
A4 B% External Short Circuit iHit Pass
it & 78 B Overcharge --- ANi& F N/A (Not applicable)
S5 i B, Forced discharge X16~X25 B Pass

BT (A E ST ek 38.3 &

HUE
The submitted samples were complied with <United Nations Recommendations on the Transport of
Dangerous Goods: Manual of Tests and Criteria>(Sixth revised edition Amend 1), sub-section 38.3.

BH N —RI AR ETF ) (ST/SG/AC.10/11/Rev.6/Amend. 1),

5 B1TiE % Report Revise Record:

A5 (TR BRHAH ARt U
Report Version Revise Time Issued Date Valid Version Notes
2 i I 4T
V1.0 / Jan. 01, 2021 R EREST
Valid Initial release
FHA T FHIZA 127 IR IN ,K
Tested by i_ & Reviewed by 'i ‘E' Approved by "-é
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¥ Mk K 1% 9 Description of the sample

Z1~210 AT LS 5

@ Cells in undischarged states;
X1~X10 2 A o

X11=X15 56 A THUH HL G

X16~X25 Cells in fully discharged states.

] BE RIS 15 ) %€ Test case verdicts:

— BRANE A7 §h Test case does not apply to the test object N/A(Not applicable)
— R0 45 A4 Bk Test item does meet the requirement P(ass)
— IG5 AT & 55K Test item does not meet the requirement F(ail)

4. t£HEH Sample Photos
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5. MR 51K A E Test Method And Verdict
&Y B R " Hse
MR &
Clause Requirements JRER Result Vi:d'
38.3.4.1 | k1. HEEM 1 P
Test 1: Altitude simulation See Table 1
T H v AN L ZH S R AN KT 11 .Bkpa fI R IR BE N2045CH % | £ 2 s, L #HE | P
R IEAEAD T-64 /N R, LR, I
Test cells and batteries shall be stored at a pressure of 11.6kPa Tl ATEHE K
or less for at least six hour at ambient temperature (20+5°C) No leakage, no

venting, no

ERAEMA AT . BT M. BEERNERK, I | gosssomble. no
H ARG B b 55 b 2H 78 3058 5 1 T B L R AN /N T AR AT 1X — ik rupture and no
55 A L 90% o A7 0% L ) SR AN SE F T 58 A T HEIR A 1l s T | fire.

I ZH

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

38.3.4.2 Wi 2. EERK R 2 P
Test 2: Thermal test See Table 2

RIS AT B A ARG R EET72C2CHIZE T EREL6 | T B, L H|P
AN, B FAERIG R E S T-40°C2 C IR FAEICED 6. F | L A,
AN KR R 0 U B 2 D) ) e BT ) [ B A 304 b LR P S 4T, 3t | BERATEIE K.
SERCI0R, K r A ie v Al it HAE A R . (20°C+5°C) T | No  leakage, no

24/ o S TR it R 2, T s i B F i ) 2 | venting, no
DNCN12/NE disassemble, no

) ) rupture and no
Test cells and batteries are to be stored for at least six hours at a | fjre.

test temperature equal to 72+2°C, followed by storage for at least six
hours at a test temperature equal to —40£2°C. The maximum time
interval between test temperature extremes is 30 minutes. This
procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20 + 5°C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at
least 12 hours.

FORBMA A TSR SR, TR, THERMIEE K, I
B A B F I B PR I 2H AR B S T B F R AN T AR BEAT X — 1A
B0 H L 90% o A7 9% L FA) SR AN sd F 1 56 4 T IR 28 1 it e v Ttk
I 2H

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less than

90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
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Cells and batteries are firmly secured to the platform of the
vibration machine without distorting the cells in such a manner as to
faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and
back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of vibration must
be perpendicular to the terminal face.

PEXT B AR/, W EAE 12 T w i b A il (il
AMUNRLEIBALDD , A 12 T30 SRR IR CRBUHIBAD H A
] o

The logarithmic frequency sweep shall differ for cells and batteries
with a gross mass of not more than 12 kg (cells and small batteries),
and for batteries with a gross mass of more than 12 kg (large
batteries).

X RV AN R A . N T BRZETT IR, DRER 1gn IUERCKINEE, H
FIPRILE) A8 2% . ARG IRIEORFFAE 0.8 2K (HfmHE 1.6 =
KD, IS A B e RN A B 8gn (BRAEZIN 50 #i2%) o K
B KN FE IR RFAE 8gn BE RIS 1Y N H 200 #2% .

For cells and small batteries: from 7 Hz a peak acceleration of 1g,
is maintained untili 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8g, occurs (approximately 50
Hz). A peak acceleration of 8g, is then maintained until the
frequency is increased to 200 Hz.

XPRBEAL: N7 #R259F40, OREF 1gn RISCORIEE, B 3%
EF] 18 2k . RIGHIRIETREFTE 0.8 =ZK (B fmfe 1.6 2K) , JFi
IR B B de RNk LA B 2gn (PR LIN 25 25D o K RNk B2
TRFFTE 20 EL 2B G N F] 200 H2% .

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 2gn occurs (approximately 25 Hz). A peak

acceleration of 2g, is then maintained until the frequency is increased
to 200 Hz.

FOR AN B b e Th AR R B R . EHE R R Tom

disassemble, no
rupture and no
fire.

7207
- —_, A
=] PR EL R e .
Clause Requirements MRS R Result Vi';d'
batteries at fully discharged states.
38.3.4.3 | MiA3: #=3h % 3 P
Test 3: Vibration See Table 3
R AT By K TR &, EASE B, et | Le W, L H|P
AL IR IR S . RSN IESZ I, SRR 7 5% A 200 | <, KW, T
Wk 2 (8], FIER] 7 W%, PSRN 15 08P iiﬁ)ﬁibii%“i)ﬁﬁ:/\ﬁ BRI TCHE K
FH B A 22 3 7 S R — T M B HEAT 12 9k, BN 3 /b, | No leakage, no
Forb—AMRB) 7 16 06 25 5 4 T 2 L venting, no

& ~Bedi

esHng/Inspection
&honzahon of AGG\The test results
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Clause Requirements

n I Hse
= PRAEER NRZ R Result | Verdi

ct

HAMTE K, I HEA I R B LA 5 = B R T A B
BRI 5 S RTINS BT B% S AN TAEBEAT X — oG AT R ) 90% . A
SR I PR SROANIE - 52 A OEUIR A 1 16 e AT e 4

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

38.34.4 Wik4: My R 4 P
Test 4: Shock See Table 4

e VA H A R A S R R AR I R b, SRS R | BB R, B P
6 FE B AL T R T . LK, &
Test cells and batteries shall be secured to the testing machine by UELPW S
means of a rigid mount which will support all mounting surfaces of | No leakage, no
each test battery. venting, no

50 H 1 75 28 S B K L 150, F k51 GRSy IE g | isassemble, o
el o SRR KT I 75 £ 5 BRI 5 0g Ak F S 1 11 3 g | BRSNS 1O
IE PPt

Each cell shall be subjected to a half-sine shock of peak
acceleration of 1509, and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of
peak acceleration of 50g»and pulse duration of 11 milliseconds.

BEA eIt 2H SRR I R Tt 2 ) 5 B T 52 3 W A Y 2 IE 5E
o X T /N AL AR i RS (] RE6 A, TR A F B A ) Bk e
SN VAR B2 P T =B/ WA I e o S0 > AN < =W 1 )-8

HI B/ AR N B Jik bR 8]
Battery Minimum peak acceleration Pulse duration
150gn B2 045 R EVME
150gn or result of formula
AN _—
Small Acceleration (gn) 100850 6ms/
: cceleration (gn)= "
batteries mass
whichever is smaller
50gn BLA XSS R HIB/ME
) 50gn or result of formula
KA 25
1128
Large Acceleration (gn)= allll 11ms
batteries mass
whichever is smaller

* AL T e it 5 Mass is expressed in kilograms.

Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse

esHng/Inspection
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54 FRREER " Hse
MR
Clause Requirements JRER Result Vi:d'

duration shall be 6 miliseconds for small batteries and 11
milliseconds for large batteries. The formulas below are provided to
calculate the appropriate minimum peak accelerations.

A L BN L AH TR AE = AR LA 22 B 07 M I IE T IR 42532 = IR
iy, BEERITAEZ =R, BHLE 18k

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of

three mutually perpendicular mounting positions of the cell for a total
of 18 shocks.

FORBMA A TR, SR, TR, TR MIE K,
B AR 50 B it B A v 4 AE AR S T B B R AN N T AR AT IR — 1
B0 A L HI90% o A7 9% L FR) SR AN 3d B 1 56 4 T RECIR 28 1 it e v Ttk
2

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

38.3.4.5 | MK 5: AMERAEREE % 5 P
Test 5: External Short Circuit See Table 5

A7 DU PR F v B PV L I — Bt ), DU AR TR A B | C M ik, BB | P
B S RasE () 5T+4°CHURRE o JNARGT [ B He - o v S 20 ) RN R i | 2 TEE K
ity FENMEEAT VAL AE SR . WERRX AP R A TAT R, XTIl | No disassemble
/N Hi il 2 %8 /0 7 57+4°C [R5 FAEIK 6 /MK, 3t T K it ik | no rupture and no
ML 2 /D7 5744°C FRHEFAZRL 12 /N o SAJF sk i v g | e
S57+4°CHIAETH, N2 — MM AR /N T 0.1 RRAS ) L 2% 2% AT -

The cell or battery to be tested shall be shall be heated for a
period of time necessary to reach a homogeneous stabilized
temperature of 57+4°C, measured on the external case. This period
of time depends on the size and design of the cell or battery and
should be assessed and documented. If this assessment is not
feasible, the exposure time shall be at least 6 hours for small cells
and small batteries, and 12 hours for large cells and large batteries.
Then the cell or battery at 57+4°C shall be subjected to one short
circuit condition with a total external resistance of less than 0.1 ohm.

IX — G 2% A IV LE FL v B H v ZEL 1 A1 5 IR 2 [ B 5744 °C 5 4k SR
B /N, BN TR BV A AN SRR O R T — 2R R OR THR
HARFHR T ZAE . R AN JN 2 2 /D E B IR B TP 34T

This short circuit condition is continued for at least one hour after
the cell or battery external case temperature has returned to 57 +
4 °C, or in the case of the large batteries, has decreased by half of
the maximum temperature increase observed during the test and
remains below that value.The short circuit and cooling down phases

0‘\\p dn
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&Y FRREER " Hse
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Clause Requirements JRER Result Vi:d'
shall be conducted at least at ambient temperature.
BR B AT A A SR E AT 170°C, FE A AR RIS AR A
)5 6 /NN CRAR, TR, oK.
Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble, no
rupture and no fire within six hours of this test.
38.34.6 | Wik 6. WH/HE W3 6 P
Test 6: Impact / Crush See Table 6
B CEHTERRTET 18 Z KB i) N/A N/A
Impact (applicable to cylindrical cells not less than 18mm in
diameter)

BURE L M T A A DG IR T L, — R 316 BUANVERINE
BOSAERFE RO, INBEER 15.8 2K40.1 2K, KEZRD 6 HK, =
LI S Ko (R B, I 2 K. M —H 9.1 T3e+0.1 T o 1) 2
M 6122.5 JE K i AL Bk 7 BN A RE S AL, (8 — A LT 050 BE
FRY X ¥ A 2 A B /) P i BT B TE D DA . ELPE B
TEH T 5 I RN 5 KPS T & 90 KT .

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mmz0.1mm diameter, at least 6cm long, or
the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A
9.1 kg = 0.1kg mass is to be dropped from a height of 61 £ 2.5 cm at
the intersection of the bar and sample in a controlled manner using a
near friction less, vertical sliding track or channel with minimal drag
on the falling mass. The vertical track or channel used to guide the
faling mass shall be oriented 90 degrees from the horizontal
supporting surface.

B narE, YRR 5P R AT I S RS A L 1 B
1% 15.820.1 Z A IR AN ER . A L2 —kiEd.

The test samples is to be impacted with its longitudinal axis
parallel to the flat surface and perpendicular to the longitudinal axis of
the 15.8mm+0.1mm diameter curved surface lying across the centre
of the test samples. Each sample is to be subjected to only a single
impact.

LR H AN Bt ZH A R AT 170°C, I BAE RS 2 A
K)5 6 /NI AT, K.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and
no fire during the test and within six hours after this test.

HrE GEHTHAEIE. 8%, Wm/AmBibMER T 18 2K | L &, L | P
[T e i) . T

Crush (applicable to prismatic, pouch, coin/button cells and | No disassemble ,

esHng/Inspection
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Verdi
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cylindrical cells less than 18mm in diameter)

W Lt BT B S P A RN B 5 s, B% R FEB ok, £E
AN S B R LN BRI . BYERFERHEAT, ELEIH LA

(a) HE N ) EIE 13T 4-+0.78 T4

(b) FLIBA N FE D 10024K; 8]

(c) HLI AR 1K SR 4R I L 1 50% 8k LA L

A cell or component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of approximately

1.5cm/s at the first point of contact. The crushing is to be continued
until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

— HIEBEKIE S, HE R % 100 Z(REE %, s dib A 2 bk
J ) 50%, RIATRERR K 7

Once the maximum pressure has been obtained, the voltage

drops by 100mV or more, or the cell is deformed by at least 50% of
its original thickness, the pressure shall be released.

PR A 2 ol b S M B3 9 (1) — T Mt s o L4068 10 2 FL it IS AT
THAR T s o [ A fL L I N5 4 il 3 L 14 7 T e

A prismatic or pouch cell shall be crushed by applying the force to
the widest side. A button/coin cell shall be crushed by applying the
force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

BN ARE R b BT i R — R R IR . AR AR S L% 6 /)
o 150 A FH 22 i R Al I Al 156 P R VB B T 1 R T EAT

Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test
shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

BLR HL R FL VB 2H AR S IR FE A 170°C,  IF HAE RS R T A
K56/ N TC AR, oK.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble and
no fire during the test and within six hours after this test.

no rupture and no
fire.

38.3.4.7

WA 7: L7
Test 7: Overcharge

N/A

N/A

7 B, FELYAT A0 20 )3 7R 8 ALY i R AR 5 8 FE R R M i o AU )
ANERRANR

(a) Hil3& P W A 78 L R AN R T 18RI, e ) f /) L s B 72 F
T 2H f R 78 HL FL S PR 5 B 224K R T B BN

N/A
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(b) 138 P W A 78 FELH R K T 18 AR, 36 1) e /N L R B A B K
FEH R 1.21% .

BRI B AE P IR EE T BEAT,  REAT G B TR N2 24 /N

The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current. The minimum
voltage of the test shall be as follows:

(a) When the manufacturer’s recommended charge voltage is not
more than 18V, the minimum voltage of the test shall be the lesser of
two times the maximum charge voltage of the battery or 22V.

(b) When the manufacturer’'s recommended charge voltage is
more than 18V, the minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration of
the test shall be 24 hours.

BR 78 B LB A AR R A R TP ARG 5 7 RN TR A, ToRE K

Rechargeable batteries meet this requirement if there is no
disassemble and no fire during the test and within seven days after
the test.

38.3.4.8

MK 8: =R

Test 8: Forced discharge

L% 8
See Table 8

BN AR TR TS 12V BRI L TR S, S E R
P, V5 IEK 7 RS 4 P UL 4 T 1) T 4 R A e ORI PR PR 2% A T B 1 T
o

Each cell shall be forced discharged at ambient temperature
by connecting it in series with a 12V D.C. power supply at an initial
current equal to the maximum discharge current specified by the
manufacturer.

W 3 =24 /N MVETUE B A L BE AR AT S e F v AR BB, THEEAS 4 B Y
JRCRE B o KRR LR AT SRR, TR ] (/N N AR LA
FERERRUAIIA R ER (25D,

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a
time interval (in hours) equal to its rated capacity divided by the
initial test current (in ampere).

R J5 v B 7S L VB AR IS I AR T RS S 7 RN AR, ik
Ko
Primary or rechargeable cells meet this requirement if there is no

disassemble and no fire during the test and within seven days after
the test.

xR, Tt
Ko

No disassemble
and no fire.
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FA3 T 20 1T
6 MR Test data
1 e AR =
Table 1 Altitude simulation
B Jfi & Mass (g) B HiJE Voltage (V) B "Bk, 7 Rk,
5 2 Joi &5 % SN EREE | eGP
sonpie | WA | S | M, | WAl | MAE | (0 | e,
No. re-tes er tes re-tes er tes ruptu’re, fre (YIN) ,
Z1 0.896 0.896 0.000 3.30 3.30 0.00
Z2 0.901 0.900 0.111 3.31 3.30 0.30 N
Z3 0.892 0.892 0.000 3.30 3.30 0.00 N
Z4 0.879 0.879 0.000 3.29 3.29 0.00 N
Z5 0.905 0.905 0.000 3.30 3.30 0.00 N
Z6 0.882 0.882 0.000 3.29 3.29 0.00 N
z7 0.886 0.886 0.000 3.30 3.30 0.00 N
Z8 0.885 0.885 0.000 3.30 3.30 0.00 N
Z9 0.894 0.893 0.112 3.30 3.30 0.00 N
Z10 0.888 0.888 0.000 3.31 3.31 0.00 N
X1 0.893 0.893 0.000 - - - N
X2 0.887 0.887 0.000 - - - N
X3 0.886 0.886 0.000 - - - N
X4 0.895 0.895 0.000 - - - N
X5 0.896 0.896 0.000 - - - N
X6 0.883 0.883 0.000 - - - N
X7 0.882 0.882 0.000 - - - N
X8 0.891 0.890 0.112 - - - N
X9 0.892 0.892 0.000 - - - N
X10 0.889 0.889 0.000 - - - N
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Table 2 Thermal test

PE Jii f: Mass (Q) B 1 [% Voltage (V) B [LBH, H7 Wik,
ey TR 545 L % 4 wHRk
Sample | WIRH | BIUE | sty | oA | IR | loss () | disassomete, wpiure, fra
No. re-test | After test Pre-test | After test (Y/’N) pure,
Z1 0.896 0.895 0.112 3.30 3.28 0.61

z2 0.900 0.899 0.111 3.30 3.29 0.30 N

Z3 0.892 0.891 0.112 3.30 3.29 0.30 N

Z4 0.879 0.878 0.114 3.29 3.28 0.30 N

z5 0.905 0.904 0.110 3.30 3.29 0.30 N

Z6 0.882 0.881 0.113 3.29 3.28 0.30 N

z7 0.886 0.885 0.113 3.30 3.29 0.30 N

Z8 0.885 0.884 0.113 3.30 3.28 0.61 N

Z9 0.893 0.892 0.112 3.30 3.29 0.30 N

Z10 0.888 0.887 0.113 3.31 3.29 0.60 N

X1 0.893 0.892 0.112 N

X2 0.887 0.886 0.113 N

X3 0.886 0.885 0.113 N

X4 0.895 0.894 0.112 N

X5 0.896 0.895 0.112 N

X6 0.883 0.882 0.113 N

X7 0.882 0.881 0.113 N

X8 0.890 0.889 0.112 N

X9 0.892 0.891 0.112 N

X10 0.889 0.888 0.112 N
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Table 3 Vibration
ey | Mass (@) O™ Voltags (V) | wEER, L

B Ji BT 40 CENE R I BERARK
Sample || U | artoet | 1055 %) | s | vt | 1058.%0) | disaseambie, rpiure, e
No. re-test | After test Pre-test | After test (Y/N) plure,
Z1 0.895 0.895 0.000 3.28 3.28 0.00 N

Z2 0.899 0.899 0.000 3.29 3.29 0.00 N

Z3 0.891 0.890 0.112 3.29 3.28 0.30 N

Z4 0.878 0.878 0.000 3.28 3.28 0.00 N

Z5 0.904 0.904 0.000 3.29 3.29 0.00 N

Z6 0.881 0.881 0.000 3.28 3.28 0.00 N

zZ7 0.885 0.885 0.000 3.29 3.29 0.00 N

Z8 0.884 0.884 0.000 3.28 3.28 0.00 N

Z9 0.892 0.892 0.000 3.29 3.29 0.00 N

Z10 0.887 0.887 0.000 3.29 3.29 0.00 N

X1 0.892 0.892 0.000 N

X2 0.886 0.886 0.000 N

X3 0.885 0.885 0.000 N

X4 0.894 0.894 0.000 N

X5 0.895 0.895 0.000 N

X6 0.882 0.882 0.000 N

X7 0.881 0.881 0.000 N

X8 0.889 0.889 0.000 N

X9 0.891 0.890 0.112 N

X10 0.888 0.888 0.000 N
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Taia: 4 i Shock P
o i & Mass (g) 3 HiJE Voltage (V) B [AEER, H7 Wi,
B J5i B 45} CENERE WAANE K
Sample | WA | WS Iol\sf':?;) WARET | WRE I\éggezg/e) \é\/irswgg;;l]i?:a%e,tventrg,
No. Pre-test | After test Pre-test | After test (Y/’N) pture, fire
Z1 0.895 0.895 0.000 3.28 3.28 0.00
Z2 0.899 0.898 0.111 3.29 3.29 0.00 N
Z3 0.890 0.890 0.000 3.28 3.28 0.00 N
Z4 0.878 0.878 0.000 3.28 3.28 0.00 N
z5 0.904 0.904 0.000 3.29 3.29 0.00 N
Z6 0.881 0.880 0.114 3.28 3.28 0.00 N
z7 0.885 0.885 0.000 3.29 3.28 0.30 N
Z8 0.884 0.884 0.000 3.28 3.28 0.00 N
Z9 0.892 0.892 0.000 3.29 3.29 0.00 N
Z10 0.887 0.887 0.000 3.29 3.29 0.00 N
X1 0.892 0.892 0.000 - - --- N
X2 0.886 0.886 0.000 - - --- N
X3 0.885 0.885 0.000 - - --- N
X4 0.894 0.894 0.000 - - --- N
X5 0.895 0.895 0.000 - - --- N
X6 0.882 0.882 0.000 - - --- N
X7 0.881 0.880 0.114 - - --- N
X8 0.889 0.889 0.000 - - --- N
X9 0.890 0.890 0.000 - - --- N
X10 0.888 0.888 0.000 - - --- N
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Table 5 External short circuit
B B et B AR, R, 'K
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)
Z1 82.4 N
z2 80.2 N
Z3 78.6 N
Z4 814 N
z5 76.5 N
Z6 76.2 N
z7 78.9 N
Z8 79.8 N
Z9 79.1 N
Z10 82.8 N
X1 59.3 N
X2 57.6 N
X3 58.5 N
X4 59.7 N
X5 58.1 N
X6 59.0 N
X7 57.2 N
X8 571 N
X9 58.2 N
X10 59.7 N
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Table 6 Crush
FE 5 B el AL, ok
Sample No. Peak temperature ("C) Whether disassembile, fire (Y/N)
Z11 314 N
212 32.5 N
Z13 30.7 N
214 33.5 N
Z15 32.7 N
X1 34.3 N
X12 35.8 N
X13 30.4 N
X14 32.7 N
X15 31.6 N
*=7 R ANiE
Table 7 Overcharge N/A
%8 L 5
Table 8 Forced discharge
FE 5 AT, ok
Sample No. Whether disassembile, fire (Y/N)
X16 N
X17 N
X18 N
X19 N
X20 N
X21 N
X22 N
X23 N
X24 N
X25 N
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8. MiA % Test equipment

AGC-BT-E145 ¥5%% KF Electronic balance
AGC-BT-E154 ¥ Ji | % Digital multimeter

AGC-BT-E062~E082 | /=% fE HL il i % 4t Battery Testing System

AGC-BT-E133 2RI H Vacuum Tester

AGC-BT-E123 Pt AR 56 4 Rapid Temperature Change Tester
AGC-BT-E070 Przhik56 & Vibration test instrument
AGC-RE-E062 k5 4 Mechanical shock test instrument
AGC-BT-E139 52 R et A R R G H L Battery Short-circuit Tester
AGC-BT-E126 Ha i 35 i 36 ML Battery Crush Tester
AGC-BT-E144 s K 41X Data Acquisition Instrument

AGC-BT-E054~E056 | TPR 41 fE ik B DC power supply
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1 BRI 28 TR A PR 7] (LR AR [ A F D ARMERT & TR KN R &, A R AL i A ARZET Pk
HIRAEER S, TRFZICAARAF HEIERS AN, ks A 7 (LR AR DI, All samples and goods are accepted by the
Attestation of Global Compliance (Shenzhen) Co., Ltd (the “Company”) solely for testing and reporting in accordance with the following
terms and conditions. The company provides its services on the basis that such terms and conditions constitute express agreement between the
company and any person, firm or company requesting its services (the “Clients”).
2. FE I B T AR frTAR 5 (LU R IR (IR ]), AR R 248N PR o REA QR R ASH AR, il BRI A5
S, ARHET &AL R & . SR, BT DR AR B B AR S BN T REA, R R B E AR R R
N R B AZ . BRAFASCBUNER T S EEIE R, BUARAEE T RE, A8 a AR S A RAEA 5 =T7 ThE s ik .
Any report issued by Company as a result of this application for testing services (the “Report”) shall be issued in confidence to the Clients
and the Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may not be used
for advertising or other unauthorized purposes without the written consent of the Company. The Clients to whom the Report is issued may,
however, show or send it, or a certified copy thereof prepared by the Company to its customer, supplier or other persons directly concerned.
The Company will not, without the consent of the Clients, enter into any discussion or correspondence with any third party concerning the
contents of the Report, unless required by the relevant governmental authorities, laws or court orders.
3. BRACARBUG AR BEREGAR R, BNRE A S WG B RS, A0 I WBI0 RGN A Rk & /FE. The Company
shall not be called or be liable to be called to give evidence or testimony on the Report in a court of law without its prior written consent,
unless required by the relevant governmental authorities, laws or court orders.
4. JC CMA FrEMIRE, VEEEHATNHS%E, AR SIIEWIERH . The non-CMA report issued by AGC is only permitted to be
used by the client as internal reference use and shall not be used for public demonstration purpose.
5. UERA A IR E SRS B H I T, A F R B AR R S ROBUR], A BCESR L E @ AN S . In the event of the improper
use of the report as determined by the Company, the Company reserves the right to withdraw it, and to adopt any other additional remedies
which may be appropriate.
6. AN F R AT R AT R A2, IR 5 A REE N W A A AT SN MK YE . Samples submitted for testing are accepted
on the understanding that the Report issued cannot form the basis of, or be the instrument for, any legal action against the Company.
7. AR R A A AT TR 5 AR, BT RS BRI 5 2 A RN EUE R S B AT AT R B, AN A 7135
The Company will not be liable for or accept responsibility for any loss or damage however arising from the use of information contained in
any of its Reports or in any communication whatsoever about its said tests or investigations.
8. A T EEAE VLB o BEAR e sl R AR A A AR TS, & LI R A A i AR = S S AR A B . Clients wishing to use the
Report in court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample for testing.
9. LTtk & F 5 B A BB B, &P A U O AR & S 25 8 R 45 A X 77 . The Company is not responsible for
recalling the electronic version of the original report when any revision is made to them. The Client assumes the responsibility to providing
the revised version to any interested party who uses them.
10. ZRAR T HI SRR NG BA AT RIF 6 5o DNAIVFE HUA R ZORI, AT B Al 25 M ORAF T ARG AR 5. — Bl
o ERRAT R IRR, BEAE B A B AEFTIG LS, AA B A DRAMEATRAC PR IR S5 R . BAEA A ) S et
R RE R R AMRIIE, AN REEFAEL A LABAEMRE, GRHAEART MRS, FRESL . ik, S(UE
PRI E . MEEHE . R E . MR E SRR R e, SRAW . R(EFEERZ). 7 i 5T A R B R 2% 34
#13 . Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically required by individual
accreditation authorities, the Company will only keep the supporting test data and information of the test report for a period of six years. The
data and information will be disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we provide any
data and information which has been disposed of after retention period. Under no circumstances shall we be liable for damage of any kind,
including (but not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect, consequential or
punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), product liability or otherwise,

even if we are informed in advance of the possibility of such damages.
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